
HRSD Commission Meeting Agenda 
9:00 a.m. – June 22, 2021 

 
Location:  Electronic Meeting via Zoom in Accordance with Chapter 1289, Virginia 2020 Acts of 
Assembly 

 
Limited electronic observation is available by reservation and must be received by Jennifer Cascio at 

jcascio@hrsd.com  by noon one business day prior to the meeting.   
 

Public Comments to be made during the meeting should be submitted to Jennifer Cascio by email to 
jcascio@hrsd.com or by phone to 757.460.7003, and must be received by noon one  

business day prior to the meeting. 
 
No. Topic Resource 

 Call to Order Elofson 
   
 Roll Call of HRSD Commission Cascio 
   
1. Awards and Recognition – Service Awards Henifin 
[...]
3. ITD continues its work with CEL staff on the software upgrade of the Sample Manager 
application, which is scheduled for completio next month. 

 
4. In May, the IT Help Desk staff completed over 350 work orders, ensuring availability of 

computing resources to those working locally and remotely. 
 

5. Staff are preparing to upgrade the Oracle database software supporting the Meridian 
engineering document management application.   

 
6. Microsoft Premier Support is conducting a series of training sessions for ITD staff in 

preparation for the migration to Microsoft OneDrive.  End user support, system 
administration, and security are several of the key areas covered. 

 
 
B. Strategic Planning Metrics Summary 

 
1. Educational and Outreach Events:  0 

 
2. Number of Community Partners:  0 

 
  



3. Metrics Summary: 
 

Item # Strategic Planning Measure Unit 
May 
2021

M-1.4a Training During Work Hours Per Full-Time 
Employee (50) – Current Month 

Total Training 
Hours / # FTE 

4.29 
 

M-1.4b Total Training During Work Hours Per 
Full-Time Employee (50) – Cumulative 
Fiscal Year-to-Date 

Total Training 
Hours / # FTE  

15.65 
 

M-5.2 Educational and Outreach Events Number 0 

M-5.3 Number of Community Partners Number 0 

 
 
Respectfully, 
Don Corrado 



TO: General Manager 
 
FROM: Director of Operations 

 
SUBJECT:   Operations Report for May 2021 

DATE: June 10, 2021 

 
A.  Interceptor Systems 
 

1. North Shore (NS) Interceptor Systems 
 

Staff and contractors continued to migrate new sites to the new Supervisory Control and 
Data Acquisition (SCADA) system.  A significant amount of time was spent on cutting 
over Woodland Road Pump Station (PS), Freeman Drive PS, and Hampton University 
PS sites.   
 

2. South Shore (SS) Interceptor Systems 
 

On May 20, staff reported a deep sinkhole at the State Street Pump Station in Norfolk.  
The sinkhole undermined a large concrete slab that supports piping and appurtenances 
from a 12-inch bypass pump.  After investigating, a contractor found the 30-inch ductile 
iron gravity sewer pipeline running under the concrete slab had collapsed.  While flow 
was still getting to the station, a large amount of sand and grit was also being deposited 
into the station wet well.  Staff is concerned that the material left after being pumped 
through the station will settle in the pipeline that crosses the Elizabeth River.  A 
contractor will remove the piping, appurtenances, and concrete slab and replace the 
failed pipeline. 

 
B.  Major Treatment Plant Operations 
 

1.  Army Base Treatment Plant (ABTP) 
 

A new diffuser pattern and a vortex breaker were installed in aeration tank #3. The new 
diffuser pattern will maximize the efficiency of air supplied to the aeration zone and the 
vortex breaker will limit the amount of entrained air in the tank’s effluent. 

 
2.  Atlantic Treatment Plant (ATP) 

 
Because of repairs at the Williamsburg Treatment Plant and treatment process 
challenges at the Nansemond and Boat Harbor Treatment Plants, most of the Fat, Oil 
and Grease (FOG) accepted by HRSD was received at the ATP.  Most of the FOG 
received was accepted at the newly constructed FOG receiving facility and processed 
through the THP (Thermal Hydrolysis Process). Because the volume of grease loads 
exceeded the capacity of the tank, some of the FOG was diverted to the head of the 
plant. To better manage the operation and spread the loads out, we adjusted our FOG 
receiving hours at the plant to 24 hours per day. 

  



3. Boat Harbor Treatment Plant (BHTP) 
 
a.  Staff began nitrification efforts by making process changes to create a suitable 

environment for nitrifier organism growth.  
 
b.  A contractor removed scum from the primary clarifier influent channels that was 

caused by the additional FOG loads sent to the treatment plant.  FOG loads are 
currently suspended at BHTP while nitrification efforts are underway.  

 
4. Chesapeake-Elizabeth Treatment Plant (CETP) 

 
a.  On May 16, a total hydrocarbon (THC) analyzer failed resulting in a failure to 

record two valid THC readings per hour.  The THC analyzer was replaced. 
 
b.  Staff conducted low solids loading tests on the incinerator to simulate conditions 

of a 2nd anticipated flow diversion from the CETP to the ATP that will occur as 
part of the closure plan of the CETP.  The second diversion is scheduled to occur 
in July or August. Staff wants to be prepared for obstacles that may arise with 
operating an incinerator under lower flow conditions. The tests went well, and 
staff are encouraged that they may be able to operate the incinerator efficiently 
after the 2nd flow diversion. If the incinerator cannot be operated effectively after 
the 2nd diversion, staff are prepared to have the solids hauled away from the 
plant. 

 
c.  An expansion joint for sodium hypochlorite storage tank #1 starting leaking. Staff 

replaced the leaking joint. The leak was small and fully contained within the 
storage tank’s containment area. 

 
5. James River Treatment Plant (JRTP) 

 
a. A backup in a pipe caused a loss of approximately 150 gallons of centrifuge 

centrate to a storm drain. Staff installed an air relief valve to prevent this from 
occurring in the future.   
 

b. Staff adjusted pH control setpoints after two odor exceptions occurred.  
 

c.  Staff continued work on a new materials storage yard near the administration 
building.  This storage yard will temporarily replace the existing yard that must be 
moved for Sustainable Water Initiative for Tomorrow (SWIFT) construction. 

 
6. Nansemond Treatment Plant (NTP) 

 
a.  Staff completed repairs on secondary clarifier #5; however, while testing the unit 

before placing it into service, staff noticed the rake arm was considerably out of 
balance and scraping the bottom of the clarifier.  Staff is developing a plan on 
how to proceed. 

 
b.  Staff attempted to take aeration tank #4 out of service but had to return it to 

service when they discovered the influent gate was stuck.  A diver will attempt to 
close the tank’s gate in June. 

 



c.  Contractors continue construction of a new FOG handling facility.  The estimated 
completion date is March 2023.  This new facility will provide another receiving 
facility for the region, help keep FOG out of the waste stream in the plant, and 
convert the FOG received into a usable biofuel. 

 
d.  Staff completed repairs of the scum arm and returned primary clarifier #4 back 

into service on May 4th.  The scum arm broke last month after it was inundated 
with grease. 

 
e.  Sustainable Water Initiative for Tomorrow (SWIFT) Research Center (RC) 
 

(1)  The total volume of SWIFT recharge into the Potomac aquifer for the 
month of May was 18.18 MG (59% Recharge Time). 

 
(2)  The recharge flow rate continues to be at 600 gallons per minute (gpm), 

keeping injectivity very stable. 
 
(3)  On May 4, the granular activated carbon (GAC) flow split set point was 

changed from a 90/10 to an 80/20 (80% of the flow going to GAC #1 and 
20% to GAC #2) ratio to keep the total organic carbon (TOC) 
concentration below 4 mg/L. This allows staff to extend the life of the 
GAC. 

 
7. Virginia Initiative Plant (VIP) 

 
Staff completed repairs on three band screens. Welds on the drive shafts of all three 
screens had cracked, allowing free movement of the sprockets on the drive shafts. This 
situation could have caused major damage to the screens had it not been discovered 
and remedied. 
 

8. Williamsburg Treatment Plant (WBTP) 
 

a. The three-week monitoring frequency for NOx and TN was not met for the week 
of May 9 when staff missed a final effluent sample on May 11. Additional 
samples were scheduled and taken on May 14 and 15 to make up for the missed 
sample. 
 

b. The FOG receiving, thickening and water tanks were all cleaned and inspected.  
The inspection revealed severe damage and corrosion to the FOG thickening 
tank rake, some corrosion on the FOG water tank rake, and some concrete 
corrosion in various spots throughout the FOG system.  Discharge of FOG by 
haulers to the WBTP will remain suspended for about four months to allow for 
steel repair and coating of the FOG thickening and water tank rake arms.  
Concrete corrosion and other improvements needed will likely become a future 
Capital Improvement Project.                                                                        

 
c.  Staff completed cleaning and inspecting oxidation tower #2.  Staff seeded the 

tower with activated solids and returned it to service. 
 
 
 



9. York River Treatment Plant (YRTP) 
 
a.  Two odor complaints were received from a resident in a neighborhood, 

approximately one-half mile from the plant.  Staff detected very low levels of 
hydrogen sulfide during their investigation of the neighborhood.  Staff increased 
the feed of ferric chloride to the grit tanks to eliminate hydrogen sulfide odors that 
may be coming from the primary clarifiers. A digester out of service may also 
have been the cause of the odor. 

 
b.  Staff diverted grit effluent flow past the primary clarifiers to the aeration influent 

using temporary piping and pumps so that the primary effluent piping could be 
inspected.  The inspection revealed corrosion at the top of all three primary 
effluent pipes.  A plan is being developed to address this corrosion and 
determine the condition of the pipes. 

 
c.  The contractor responsible for replacing the corroded pipeline from the 

headworks to the primary clarifier distribution chamber demobilized piping and 
pumps, replaced broken sidewalks, landscaped, and performed general cleanup 
of the area. 

 
10. Incinerator Operations Events Summary 

 
Total Hydrocarbon (THC) monthly averages (not to exceed 100 parts per million ) were 
met by all five treatment plants with incinerators with a THC continuous emissions 
monitoring (CEM) valid data captured of greater than 92%. There were three deviations 
from the required minimum operating parameters and four minor bypass events (<60 
minutes). 

 
C. Small Communities (SC) 
 

1. Middle Peninsula Small Communities Treatment and Collections 
 
a.  West Point Treatment Plant (WPTP) and Collections 

 
On May 20 a reportable spill caused by a circumferential crack on the discharge 
force main piping from the 13th and Lee PS resulted in a spill of 100 gallons.   
The area was excavated and repaired soon after being discovered that same 
afternoon.   
 

b.  King Williams Treatment Plant (KWTP) and Collections 
 

A clean-in-place was performed on both membranes this month.  The current 
zinc media system is being evaluated to increase capacity as it has not been 
able to keep up with increased flow. , Operational changes were made in the 
short term to maximize offline storage when the process is discharging through 
the outfall to the receiving stream, thus allowing the zinc system to treat all flow. 

 
 
 
  



2. Small Communities – Surry Systems 
 
Staff collaborated with the Sussex Service Authority (SSA) on process improvements 
needed at the town plant to correct the high total suspended solids levels. 
 

3. Small Communities – Eastern Shore (Riverside System) 
 

HRSD became the owner of the Riverside Treatment facility during May. The facility 
reported two exceedances this month. Staff initiated a program of minor upgrades and 
process improvements to improve compliance with permit limits until the closure of the 
facility which is anticipated in 2024. 

 
 Permit Limit Reported Value 
Ammonia 1.7 mg/L 2.8 mg/L 
Copper 23 µg/L 29 µg/L 

 
4. Small Communities – Lawne’s Point 

 
The pond dewatering operation continued throughout the month.  Pond #1 was 
completed in May and Pond 2 #will be complete in June. 

 
D.  Energy Management (EM) 
 

1. The solar array construction at North Shore (NS) OPS Building is fully operational.  The 
solar array is producing 35 percent of the building’s power needs.   

 
2. The oxidation catalyst installations on the diesel generators (DG’s) at ATP and YRTP 

are complete and operational.  This effort will help clean the DG exhaust, allow 
additional hours of DG operation, and allow participation in the demand response 
program.           

 
E.  Electrical & Instrumentation (E&I) 
 

1. Staff assisted a contractor in replacing two Variable Frequency Drive’s (VFD’s) for 
Centrifuge #2 and #3 back-drive motors at ABTP. The back-drive motor VFD for 
Centrifuge #3 failed and Centrifuge #2 was showing similar symptoms.  Both VFD’s 
were successfully replaced, tested, and returned to normal service.   

 
2. Staff continues to work with contractors to complete several pressure reducing station 

(PRS) upgrades in preparation of the CETP closure.   
 

3. Staff worked with a contractor to replace Motor Control Center’s (MCC’s) 300 and 400 
at NTP. 

 
4. Staff assisted in successfully testing the new control panels and top end SCADA system 

integration of Freeman PS. 
 

5. Staff installed the manufacturer’s modified Programmable Logic Controller (PLC) 
program at the Matthews Main Vacuum PS.  The program changes were implemented 
to eliminate excessive pump run time issues. 

 



F. Water Technology and Research 
 
HRSD initiated pilot testing of a new technology concept that was developed by Xylem and 
partners.  This technology is known as the Taron dynamic membrane and is a radically 
different approach for membrane bioreactors that uses a temporary layer of mixed liquor itself 
to achieve the separate of biomass from secondary effluent.  The pilot is located at the NTP 
and is expected to continue for about 2-3 months.  This is a very preliminary test of the 
technology, because the pilot is using NTP aeration tank effluent as the feed, which is an 
unrealistic condition in terms of mixed liquor filterability, but it is a first step on the way to 
Xylem constructing a full biological process pilot system with this filtration approach.  This 
technology is relevant to HRSD small community facilities in the future.  



G.  MOM reporting numbers 
 

MOM 
Reporting # 

Measure Name July Aug Sep Oct Nov Dec Jan Feb Mar Apr May June 

2.7 # of PS Annual 
PMs Performed 
(NS) 

4 2 4 3 3 3 4 4 3 2 3  

2.7 # of PS Annual 
PMs Performed 
(SS) 

5 7 5 5 5 3 4 5 4 2 1  

2.7 # of Backup 
Generator PMs 
Performed (Target 
is 4.6) 

7 15 6 17 10 5 7 9 15 3 10  

2.8 # of FM Air 
Release Valve 
PMs Performed 
(NS) 

114 42 187 264 182 186 161 43 185 235 233  

2.8 # of FM Air 
Release Valve 
PMs Performed 
(SS) 

220 243 200 316 108 152 249 163 309 244 213  

2.9 # of Linear Feet of 
Gravity Clean (NS) 
(Target is 2,417 for 
HRSD) 

9,394 3,605 5,057 6,050 1,467 3,320 2,062 4,862 3,404 2,692 1,383  

2.9 # of Linear Feet of 
Gravity Clean (SS) 
(Target is 2,417 for 
HRSD) 

10,686 2,217 1,100 6,245 3,687 3,370 1,876 756 759 4,637 7,135  

2.9 # of Linear Feet of 
Gravity CCTV 
Inspection (HRSD 
Target 3,300 LF) 

0 0 0 0 0 0 0 0 0 3,589 23,972  



H. Strategic Measurement Data 
 

1. Education and Outreach Events: 0 
 

2. Community Partners: 4 
 

a.  Chesapeake Bay Foundation-oyster cage maintenance at BHTP for oyster 
garden project 

b.  Jefferson Lab 
c.  Old Dominion University (ODU) 
d.  United Way Williamsburg House 

 
3. Monthly Metrics 

 
 

Item # 
 

Strategic Planning Measure 
 

Unit May 2021 

M-1.4a Training During Work Hours per 
Full Time Employee (FTE) 
(526) – Current Month 

Hours / FTE 4.29 

M-1.4b Total Training During Work Hours 
per FTE (526) – Cumulative Year-to-
Date 

Hours / FTE 25.55 

M-2.3a Planned Maintenance Total 
Maintenance Hours 

Total Recorded 
Maintenance 
Labor Hours 

27,780.28 

M-2.3b Planned Maintenance – Preventive 
and Condition Based 

% of Total 
Maintenance Hours 

60.89% 

M-2.3c Planned Maintenance - Corrective 
Maintenance 

% of Total 
Maintenance Hours 

15.28% 

M-2.3d Planned Maintenance - Projects % of Total 
Maintenance Hours 

23.83% 

M- 4.1a Energy Use: Treatment 
*reported for April 2021 